



**M&M PROTEK**  
since 2005

## FICHA TÉCNICA

### Sandália de Segurança STEELITE S1 Ref. PFWW01



#### Descrição:

- Sandália de segurança S1 com biqueira de proteção em aço.
- Parte superior perfurada para ventilação extra em ambientes quentes.
- Fecho através de velcro para um ajuste mais confortável.
- Sola em PU dupla densidade resistente a óleos.
- Absorção de energia na zona do calcanhar.
- Com excelentes característica anti-derrapantes (**SRC**).

**Cor:** preto

#### Materiais:

Parte Superior: Crute  
Sola: PU/PU

**Tamanhos:** 35 ao 48

**Norma:** EN ISO 20345:2011

# EC Type Examination Certificate



### Approved Body 0362

The safety footwear detailed herein meets the criteria of an EC Type Examination in accordance with Article 10 of the PPE Directive (89/686/EEC) including amendments and corrigendum up to 14/12/2010 for intermediate design category products

This has been shown through satisfactory testing to EN ISO 20345: 2011 and examination of the Technical File Documentation.

Following an EC Declaration of Product Conformity you are hereby licensed to mark the product(s) detailed in accordance with Article 13 of the PPE Directive (89/686/EEC)

ITS Testing Services (UK) Ltd.  
Centre Court  
Meridian Business Park  
Leicester, LE19 1WD  
United Kingdom  
Phone: +44 (0)116 263 0330  
Fax: +44 (0)116 263 0311



www.intertek.com

<b>Issued to</b>	: PART SHOES CO., LIMITED UNITED BUILDING, RM 11A NO. 9, NANJING ROAD, QINGDAO, CHINA	
<b>Date of Issue</b>	: 09 July 2013	
<b>Expiry Date</b>	: 13 June 2107	
<b>Certificate No.</b>	: LEC FI00333836 (Extension of certificate LECFI00330145)	
<b>Product Reference(s)</b>	: FW01, 72NCE, VALERIA, FORESTA, FERRO, ACCIAIO, RAME, GHISA, ALLUMINIO, 101, FS330 PUMA, JAGUAR, GUEPARDO, LEXIUM, SABIUM, 201, FS337, FS83, FW09, FW15, 533, 593, 594, 597N, LINCE, ZEUS, MIGLIA LOW, MIGLIA HIGH BRAZIL, RIGGER, 627-S, 670-S, 660-S, 623-S	
<b>Description</b>	: Construction	: Injection
	: Toecap	: Steel Toecap
	: Midsole	: Steel Insert Plate
	: Last	: 459
	: Sole	: PU outsole
	: Mould	: LF003
	: Test Report(s)	: SEE TECHNICAL FILE
	: Size Range	: 36-47
	: Category	: S1P SRC

Assessor: P. Williams Date: 09/07/2013

Certification Manager: [Signature] Date: 09/07/2013

For and on behalf of ITS Testing Services (UK) Limited

Registered in England No. 1182584 Registered Office: Academy Place, 1-3 Brook Street, Brookwood, Essex, CB11 1NU

This certificate is for the exclusive use of Member's Client and is provided pursuant to the Certification agreement between Intertek and its Client. Intertek's responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any party, other than to the Client, in accordance with the agreement. No way how, expense or damage occasioned by the use of this Certificate. Fully protected by copyright in patent copying or distribution of the Certificate without prior written approval. Use of Intertek's Certification Mark is restricted to the conditions laid out in the agreement and in this Certificate. Any further use of the Intertek name for the sale or advertisement of the named product or service must first be approved in writing by Intertek.